1.Description
F-2200 HL Mud Pump manufacturing according to API SPEC 7k standard {Drilling
and Well Servicing Equipment Specification)

F-2200 HL horizontal type, triplex, single acting mud pump/piston pump,Advanced
structure, high reliability,great interchangeability and easy for maintenance etc.

Mainly consist of power system and fluid end,power system:frame,pinion
shaft,crankshaft,cross head,intermediate draw bar etc;Fluid end:hydraulic cylinder, valve
assy,liner,piston,plunger,inlet/outlet pipeline.
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F-2200HL Mud Pump Specification

horizontal,triplex, single acting piston
Type pump(Liner piston can be used for low
pressure)
Rated Power (KW) 1640
Rated Pump Speed (r/min) 105
Stroke (mm) 356
Max.liner Dia. (mm) 230
Gear Type Herringbone gear
Gear Ratio 3.5122:1
Suction Inlet (mm) Flange305
Discharge Inlet (mm) 130(70MPa)
Pinion Shaft Dia. (mm) 254
Pinion Shaft Length (mm) 410
keyed Joint (mm) 63.5%44.45
Valve Chamber Size (mm) API-8# L-Type
Overall Dimension (L*W*H) (mm) 5740%3021*3160




Width of Machine Base (mm)

2131

Weight (KG)

43080

F-2200HLMud Pump Performance Parameter

**%16 | **15 | **14
liner Dia., mm 230 | 220 | 210 | 200 | 190 | 180 | 170 0 0 0 **130
Rated Pressure, 19. | 20. | 22. | 25. | 27. | 31. | 34. 52.0
MPa 0 8 8 1 9 0 8 393 | 447 | 513 (max)
Rated
Sr;:zikne Power Output, L/s
KW
77. 1 71. | 64. | 58. | 52. | 47. | 42. 28.7
% %
105 1640 65 105 137|721 99| 56 | a2 37.58 | 33.03 7 24.81
665 | 60. | 55. | 50. | 45. | 40. | 36. 24.6
90 1406 6 00 | 40 | 33 | a2 | 77 | 36 32.21 | 28.31 6 21.26
59. | 54. | 49. | 44. | 40. | 36. | 32. 21.9
80 1250 61 131317413712 | 30 28.63 | 25.16 ) 18.90
51. | 47. | 43. | 39. | 35. | 31. | 28. 19.1
70 1094 76 1 36 | 16 | 14133 | 71 | 28 25.05 | 22.02 2 16.54
443 | 40. | 36. | 33. | 30. | 27. | 24. 16.4
60 937 . 60 | 99 | 55 | 28 | 18 | 24 21.47 | 18.87 4 14.18
| 07106 |06 0505|0404 0357|0314 027 0.2363
395|766 | 165 | 592 | 047 | 530 | 040 9 6 40 '

F-2200HL Mud Pump General Drawing
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F-2200HL Mud Pump General Drawing

Name
Frame Assy
Crankshaft Assy
Pinion Shaft Assy
Crosshead Assy
Fluid end Assy
Power end Lubrication Assy
Substructure
Spray Pump Assy
Crosshead Cover
Nameplate
Cover Plate
Sealing Gasket
Oil Level Gauge
Oil Gathering Box
Gasket
Cover Assy
Bracket
5”Auxiliary Line (52MPa)

Safety Valve Seat
Sealing Gasket
Pin for Signs
Cover Plate
Sealing Gasket
Ventilation Hood
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AHI10010109
AH2202012100
AK45520100
AH0000060300
AH1301011000
AHI10010113
T506-1008

T503-1007
T507-2001

T508-6001

T503-1008

T507-2013

T508-6002
420201070727100010

420503011271600000

420402080270200000
420201070724110070
420402080240200000
420503011241600000
420501036120200000
420201070712035010
420201070716040010
420501036160200000
420201070712025010
420201070716060010
420402081160200000
420999050603001000

420101063104000800
530302010003000000
170506010100243000
TTA5022-265
520209064040401502

520204020300500402
AH13010119

Sealing Gasket
Lifting Frame
KB-45H Air Bag
JA-3H Shear Pin Valve
Telpher
Indicator
Plug NPT 2”
Double Scale Pressure 80MPa
11600
Isometric Stud M30*3*240
Nut M30%*3

Packing Ring BX169
Stud Bolt M20*140
Nut M20
Packing Ring BX152
Bolt M27*100

Spring Washer27
Nut M27
Bolt M24*110
Nut M24
Spring Washer 24
Packing Ring12
Bolt M12#*35
Bolt M16*40
Packing Ring 16
Bolt M12*25
Bolt M16*60
Nut M16
Pin for Signs3*10
Cross Recess Pan Head Screw
M4*8
Rubber Strip 51*10*5600
Threaded Anaerobic Locking
glue
Adapter R2*265
Small and Medium Reducing
Tee RC2*1/2
The Foreign PlugR2

Adjustable Pad



60 4 AH13010119 Copper Pad

61 2 AH22020122 Stopping Pad

62 1 AH22020123 Spare Parts

63 1 AH2202012400 Attachment Tools
F-1600HL

1.Description
F-1600HL Mud Pump manufacturing according to API SPEC 7k standard {Drilling
and Well Servicing Equipment Specification)

F-1600HL horizontal type, triplex, single acting mud pump/piston pump,Advanced
structure, high reliability,great interchangeability and easy for maintenance etc.

Mainly consist of power system and fluid end,power system:frame,pinion
shaft,crankshaft,cross head,intermediate draw bar etc;Fluid end:hydraulic cylinder, valve

assy,liner,piston,plunger,inlet/outlet pipeline.

2.Dimension
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F-1600HL Mud Pump Specification
No. model F-1600HL
1 Type Horlz(‘)ntal,‘trlplex, single
acting piston pump
2 Rate Power (KW) 1180
3 Rated Pu'mp Speed 120
(min-1)
4 Stroke (mm) 304.8
5 Gear Type Herringbone Gear
6 Gear Ratio 4:206:1
7 Suction Inlet (mm) 305
8 Discharge Inlet (mm) 130Flange (70Mpa)
9 Pinion Shaft Dia. (mm) 215.9
10 Pinion Shaft Length (mm) 337
11 keyed Joint (mm) 50.8x50.8
12 Valve Chamber Size (mm) API-7#
Overall
13 Dimension (L*W*H) 5475%2964x3087
(mm)
14 Width of Machine Base 2610
(mm)
15 Weight (Kg) 29535

F-1600HL Mud Pump Performance Parameter




liner Dia., (mm)
Rated Pressure, MPa
Stroke |Rated Power
r/min KW
130 1275
*120 1176
110 1078
100 980
90 882
80 748
1

190 180 170 160 150
20.7 23 25.8 29.2 33.2
56.17 50.42 44.79 39.83 35.01
51.85 46.54 41.51 36.77 32.32
47.52 42.66 38.05 33.71 29.62
43.2 38.78 34.59 30.64 26.93
38.88 34.9 31.13 27.58 24.24
34.56 31.02 27.67 24.51 21.54
0.43208  0.3878 0.3459 0.3064  0.2693
F-1600HL Mud Pump General Drawing
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44.2

26.31
24.27
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20.24
18.21
16.19
0.2024
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22.42
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13.8
0.1725
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F-1600HL Mud Pump General Drawing

Drawing No.
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AH0000060300

GB5780-86
GB41-86
GB93-87
GB93-87

Name
Fluid end Assy
5”Auxiliary Line
(52MPa)
Bracket
Substructure
BOMCO Nameplate
Safety Valve
Connecting Pipe
Adjustable Pad
Frame Assy
Crankshaft Assy
Oil level Gauge
Power end Lubrication
Assy

Pinion Shaft Assy
Crosshead Cover
Sealing Gasket
Spray Pump Assy
Cover Assy
Crosshead Assy
Telpher
Lifting Frame
Ventilation Hood
Seal Washer
Cover Plate
Sealing Gasket
Indicator
Drain Cover III
Sealing Gasket
KB-45H Air Bag
JA-3H Shear Pin Valve
Bolt M24x110
Nut M24
24
Spring Washer16



33
34

35

36
37
38
39
40
41
42
43

44

45
46
47

48

49

50
51
52
53

54

55
56

12

12

GB5780-86
GB41-86

GB823-85

GB5780-86
GB5780-86
GB5780-86
GB848-85
GB41-86
GB5780-86
GB93-87
GB827-76

GB848-85
T58-6002
T56-1008

YK-150 NPT2”

T503-1007

T507-2001
T508-6001
T503-1008
T507-2001

170506010100243000

AH1602010800
AH1602010900

Bolt M16x60
Nut M16

Cross Recess Pan Head
Screw M4x&

Bolt M12x25
Bolt M12x35
BoltM12x40
Packing Ring16
Nut M27
Bolt M27x90
Spring Washer27
Pin for Signs3x10

Rubber Strip
40x10x5800

Packing Ring12
Backing Ring BX152
Plug NPT*

Double Scale flange
pressure gauge 80M
Isometric Stud
M30x3%240
Nut M30x3
Backing Ring BX169
Stud BoltM20x140
Nut M20
Threaded Anaerobic
Locking Glue
Spare Parts
Attachment Tools



